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Package leaflet: Information for the patient 

 

ExPexin 200 mg/15 ml syrup 

For adults and adolescents aged 14 years and above 

guaifenesin 

 

Read all of this leaflet carefully before you start taking this medicine because it contains important 

information for you.  

Always take this medicine exactly as described in this leaflet or as your doctor or pharmacist have told you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. See section 4. 

- You must talk to a doctor if you do not feel better or if you feel worse after 3...5 days. 

 

What is in this leaflet: 

1. What ExPexin is and what it is used for 

2. What you need to know before you take ExPexin 

3. How to take ExPexin 

4. Possible side effects 

5. How to store ExPexin 

6. Contents of the pack and other information 

 

 

1. What ExPexin is and what it is used for 

 

ExPexin contains the active substance guaifenesin. This belongs to a group of medicines called 

expectorants. 

 

ExPexin is a medicine which helps the expectoration of mucus from the respiratory passages.  

 

Indications for use:  

To loosen mucus and to facilitate expectoration in cough due to:  

- Colds and flu like illness 

- Acute bronchitis.  

 

ExPexin is indicated in adults and adolescents aged over 14 years. 

 

 

2. What you need to know before you take ExPexin 

 

Do NOT take ExPexin: 

- if you are allergic to guaifenesin, levomenthol or any of the other ingredients of this medicine (listed 

in section 6).  

 

Warnings and precautions  

Talk to your doctor or pharmacist before taking ExPexin: 

- In cases of impaired kidney function 

- In cases of myasthenia gravis, a disease of the immune system, in which muscles become rapidly 

fatigued on exertion 

- In cases of chronic or persistent cough associated with asthma, chronic bronchitis, emphysema or due 

to smoking 

- In cases of severe gastrointestinal disease 
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- In combination with cough suppressants. 

 

Children 

Use of this medicinal product in children under 14 years is not recommended. 

 

Other medicines and ExPexin 

Tell your doctor or pharmacist if you are taking, have recently taken or might take any other medicines. 

 

ExPexin can potentiate the activity of: 

- sedatives  

- muscle relaxants used, for example, during general anaesthesia during surgery.  

 

Pregnancy and breast-feeding 

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask your 

doctor or pharmacist for advice before taking this medicine.  

 

The safety of guaifenesin during pregnancy and lactation has not been fully established. If you are pregnant 

or breastfeeding, take this medicine only if your doctor advises you to do so. 

  

Driving and using machines 

ExPexin contains ethanol (alcohol). ExPexin has minor influence on the ability to drive and use machines  

 

ExPexin contains sucrose and invert sugars (honey). If you have been told by your doctor that you have 

an intolerance to some sugars, contact your doctor before taking this medicinal product. This medicinal 

product contains 5.55 g sucrose per dose. This should be taken into account in patients with diabetes 

mellitusis.  

ExPexin contains ethanol (alcohol). This medicinal product contains 5.256 vol. % ethanol (alcohol), which 

is equivalent to 597 mg per 15 ml. The amount in each dose of 15 ml of this medicine is equivalent to less 

than 12 ml beer and 5 ml wine. The small amount of alcohol in this medicine will not have any noticeable 

effects. 

ExPexin contains sodium compounds. This medicine contains 27.9 mg sodium (main component of 

cooking/table salt) in each 15 ml. This is equivalent to 1.40% of the recommended maximum daily intake of 

sodium for an adult.  

ExPexin contains sodium benzoate. This medicinal product contains 15 mg of sodium benzoate in each 

dosage.  

ExPexin contains propylene glycol. This medicinal product contains 1650 mg propylene glycol in each 

dosage (15 ml). If you are pregnant or breast-feeding, do not take this medicine unless recommended by 

your doctor. Your doctor may carry out extra checks while you are taking this medicine. If you suffer from a 

liver or kidney disease, do not take this medicine unless recommended by your doctor. Your doctor may 

carry out extra checks while you are taking this medicine. 

 

 

3. How to take ExPexin 

 

Always take this medicine exactly as described in this leaflet or as your doctor or pharmacist have told you. 

Check with your doctor or pharmacist if you are not sure. 

 

Unless the doctor prescribes otherwise, the recommended dose is as follows:  

 

Adults and adolescents aged over 14 years: take 200 mg guaifenesin i.e. 15 ml (one cup measure, up to 

the level of the 15ml line) every 4 hours. Maximum 6 doses per day.   

 

Do not use higher doses than those recommended. The syrup should not be taken before bedtime. 

 



 

3 
 
 
 

Use in children 

Use of this medicinal product in children under 14 years is not recommended. 

 

Method of administration 

Oral use. Shake the bottle before use.  

Push down the child resistant closure and at the same time turn it in the direction of the arrow.  

 

Duration of treatment 

Self-treatment with ExPexin should last no longer than 3-5 days.  If no significant improvement has 

occurred after this period, and if mucus continues to be coughed up or coughing remains persistent seek 

medical advice as this could indicate a more serious disease.  ExPexin should not be used for longer than 

two weeks.  

 

Please ask your doctor or pharmacist for advice if you think that the effect is too strong or too weak.  

 

If you take more ExPexin than you should 

Mild or moderate overdosing can give rise to dizziness, gastrointestinal disorders, nausea, vomiting or 

decreased muscle tone.  In a case of severe overdose, excessive excitation, confusion and respiratory 

depression can occur.  In such a case, seek medical advice as soon as possible. There have been rare reports 

of urinary or renal calculi in those patients who have consumed large quantities of guaifenesin for long 

periods of time. 

 

If you forget to take ExPexin 

Do not take a double dose to make up for a forgotten dose. 

 

If you stop taking ExPexin 

If a patient stops taking the medicine due to side effects, ask the doctor how these can be relieved.  If a 

patient stops taking the medicine because its effect is unsatisfactory, ask the doctor about the possibility of 

using other medication.  

If you have any further questions on the use of this medicine, ask your doctor or pharmacist. 

 

 

4. Possible side effects 

 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

Gastrointestinal disorders 

- Rare (may affect up to 1 in 1,000 people): Gastrointestinal disorders, including nausea, vomiting or 

diarrhoea.  

 

Immune system disorders 

- Very rare (may affect up to 1 in 10,000 people): Hypersensitivity reactions which can be serious, such 

as difficulty swallowing, oedema (swelling) of the face, lips, tongue or throat, strong itching with rash 

or swelling of the skin, deep unconsciousness (coma), confusion (disorientation), slow heart rate 

(bradycardia), bronchospasm, difficulty breathing (dyspnoea), white blood cell count too low 

(granulocytopenia) and anaphylactic shock.  

 These types of reactions may be preceded by fever, dizziness, nausea, vomiting, stomach cramps, 

heartburn or pain.  

 

Patients who are sensitised to levomenthol may experience hypersensitivity reactions, including dyspnoea. 
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Reporting of side effects 

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not 

listed in this leaflet. You can also report side effects directly www.ravimiamet.ee . By reporting side effects 

you can help provide more information on the safety of this medicine. 

 

 

5. How to store ExPexin 

 

Keep this medicine out of the sight and reach of children.  

 

Do not use this medicine after the expiry date which is stated on the label of the bottle and carton after EXP. 

The expiry date refers to the last day of that month.  

 

Store below 25 °C (opened or unopened). 

 

Shelf life after opening: 3 months 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to throw 

away medicines you no longer use. These measures will help protect the environment. 

 

 

6. Contents of the pack and other information 

 

What ExPexin contains 

- The active substance is guaifenesin  

15 ml of syrup contains 200 mg guaifenesin 

Each ml syrup contains 13.33 mg guaifenesin 

- The other ingredients are: sucrose, propylene glycol (E1520), ethanol 96 %, sodium citrate (E331), 

carmellose sodium, citric acid anhydrous (E330), macrogol stearate, honey-ginger flavour (contains 

honey), verveine flavour, sodium benzoate (E211), polyethylene oxide, saccharin sodium (E954), 

levomenthol, purified water.   

 

What ExPexin looks like and contents of the pack 

Yellow/yellow-brown viscous syrup with honey-ginger menthol aromas and flavour, free from visible 

contamination. 

 

Amber glass bottle with a polypropylene child resistant closure and polypropylene dosing cup with CE mark 

and marked volumes at 5 ml, 10 ml, 15 ml, 22.5 ml. 

 

Pack sizes: 120 ml, 180 ml syrup. 

 

Not all pack sizes may be marketed.  

 

Marketing Authorisation Holder and Manufacturer 

Marketing Authorisation Holder:  

Wick Pharma  

Sulzbacher Strasse 40, 

65824 Schwalbach am Taunus 

Germany 

 

Manufacturer: 

Procter & Gamble Manufacturing GmbH 

Procter & Gamble Strasse 1 

Gross Gerau 64521 

http://www.ravimiamet.ee/
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Germany 

 

For any information about this medicine, please contact the local representative of the Marketing 

Authorisation Holder: 

UAB Sicor Biotech Estonian branch 

Hallivanamehe 4 

11317 Tallinn 

Estonia 

Tel: +372 6610801 

 

This leaflet was last revised in March 2021.  

 


